
3 4 2

82 PR

United States
Environmental Protection
Agency

Technology Transfer

Design
Manual

Municipal Environmental
Research Laboratory
Cincinnati OH 45268

Dewatering Municipal
Wastewater Sludges



EPA-625/1-82-014 SWib

'<'•

PROCESS DESIGN MANUAL

FOR

DEWATERING MUNICIPAL WASTEWATER SLUDGES

U.S. ENVIRONMENTAL PROTECTION AGENCY

Office of Research and Development
Municipal Environmental Research Laboratory

October 1982

jf LII^ARY, INTE::MATr->'AL R^FE^EMCE
;i CEIiTHE PZP.CZW.*VJi<\i-t' WATER SUPPLY
j AMD SAirTATiJv y,:C) f
' P.O. Box 133190. 2^09 AD The Hague ji
j! Tel. (070) S149ii ext 141/142 |

ji RN: 'S'l/G

U.S. ENVIRONMENTAL PROTECTION AGENCY
Center For Environmental Research Information
[...]
accuracy of the tests , there was no significant cost advantage for either the
belt fi l ter presses or the low speed scroll centrifuges equipped with automa-
tically controlled hydraulic backdrives; the slightly drier cakes produced by
belt fi l ter presses and their lower power costs were offset by their increased
polymer requirements; 2) low speed scroll centrifuge operation may be more
difficult for the novice operator to understand because the process was not as
visible as it was for the belt f i l ter press; the centrifuges also produced
more noise and vibration; 3) belt f i l ter presses were found to require greater
maintenance due primarily to a belt life of only three to six months; were
susceptible to acute loss of solids recovery due to changes in sludge quality
or flow; required greater operator attention and frequent washdown; emitted
noticeable odors; and required prescreening of sludge to remove large objects
and fibrous materials; and 4) low speed scroll centrifuges with hydraulic
backdrives were judged to be preferable to belt f i l ter presses for dewatering
digested sewage sludge (3).

As a result of the side-by-side testing evaluation, the Districts advertised
for bids for low-G scroll centrifuges in 1980. In August 1980, the bid was
awarded to KHD Humboldt Wedag to provide 19 S-4-1 centrifuges to dewater an

133



anaerobically digested 50:50 blend of primary and WAS. An 8.8 cu m/s (200 mgd)
pure oxygen activated sludge plant to be completed in 1983 will generate WAS
to be dewatered along with the existing primary sludge. The centrifuges, to be
installed in two separate buildings with nine centrifuges in one building and
ten in another, are expected to be on-line by late 1983 or early 1984 (4).

In October and November 1981 a Sharpies PM 35000 high G solid bowl centrifuge
and a KHD Humboldt Wedag S3-0 low G centrifuge were tested at the District 32
water reclamation plant in Valencia, California (4). The Sharpies centrifuge
was equipped with all of the Polymizer features and a manual version of the
eddy current brake, and the Humboldt centrifuge was equipped with a hydraulic
backdrive. The centrifuges were tested several weeks apart on an anaerobically
digested 50:50 blend of primary and WAS. The feed sludge quality was somewhat
different at the time the two machines were tested:

Feed Solids Volatile Solids

Sharpies 2.7% TS 68%
Humboldt 3.0% TS 66%

At the start of the t e s t s , the Distr icts ' cr i ter ia for acceptable performance
was a minimum cake solids of 15% and solids recovery of 95%. The Sharpies
machine never had a solids capture above 90%, and the cake solids content
ranged up to 11.5 percent for solids captures of 80 to 90% and polymer dosages
of 3.5 to 7 g/kg (7 to 14 lb/ton) . The Humboldt machine was able to produce a
cake solids concentration up to 16 percent with a 91 percent capture and a
polymer dosage of 7 g/kg (14 lb/ton).

Based upon the test results , the Humboldt centrifuge was rated as a viable
alternative for the dewatering fac i l i ty and the Sharpies centrifuge was rated
as unacceptable. It should be noted that the centrifuge tests were not simul-
taneous side-by-side t e s t s . A representative from Sharpies described the
difference in sludge quality (as noted by volat i le solids content) as the
major reason for the performance differences between the machines (5) .

9.3 County Sanitation Districts of Orange County (California)

An evaluation of dewatering processes was undertaken by the Orange County
Sanitation Districts during 1979 and 1980. The dewatering equipment processed
an anaerobically digested mixture of primary and WAS consisting of about 70
percent primary and 30 percent T&S. The sludge was generated from a 6.0 cu m/s
(138 mgd) primary treatment plant and a 2.0 cu m/s (46 mgd) activated sludge
plant. At the time of the dewatering evaluation, ultimate sludge disposal
alternatives had not yet been evaluated. A desktop cost evaluation of centri-
fuges, f i l t er presses and belt f i l t er presses was made in a prior design
memorandum in 1979, and the results are shown in Table 9-2 (6) .

Almost concurrently, pi lot-scale field tes ts using one-meter presses were
conducted on three different belt f i l t er presses (7) , to see if the actual
belt press performance matched the design cr i ter ia in the earlier memorandum.

134



TABLE 9 - 2

DESIGN CRITERIA AND COST COMPARISON FOR DEWATERING
AT COUNTY SANITATION DISTRICTS OF ORANGE COUNTY (CALIFORNIA)

00

Unit Used

No. Units Required

Rated Capacity

Cake Solids

Solids Capture

Chemical Use

Power Usage

Construction Costs - Dewatering
Construction Costs - Storage
Annual Operation and Mainte-

nance Costs

Dewatering Cost1 - $/Mg ($/ton)
Disposal Cost1 - $/Mg ($/ton)
Total Sludge Handling Costsl -

$/Mg ($/ton)

Centrifuge

Bird Model
HB 64000

8

12.6 1/s
(200 gpm)

22%

90%

6 g po 1 ytne r /
kg dry solids

65 kw/unit

$5,082,000
860,000

1,057,000
43.55 (39.50)
20.77 (18.84)

64.32 (58.34)

Fil ter Press

Pas savant
Model 20

4

56 m3

(2,000 cu ft)

38%

95%

200 g lime/kg dry solids
80 g FeCl3/kg dry solids

57.3 kwh/Mg solids

$8,805,000
725,000

1,230.000
63.16 (57.29)
11.81 (10.71)

74.97 (68.00)

Belt Fil ter Press

Ashbrook
"Winklepress"

Model 3V
12

7.9 1/s
(125 gpm)

24%

90%

6 g polymer/kg
dry solids

6 kw/unit

$4,5 72,000
820,000

1,100,000
42.76 (38.78)
18.52 (16.80)

61.28 (55.58)

•'•Present worth analysis using 6 7/8 % interest for a 10-year planning period.



The results of the field tests shown in Table 9-3, compared favorably with the
previously established design criteria and belt filter presses were selected
as the recommended dewatering method (7).

TABLE 9-3

RESULTS FROM FIELD TESTING OF BELT FILTER PRESSES AT COUNTY
SANITATION DISTRICTS OF ORANGE COUNTY (CALIFORNIA)

Press

EIMCO
Tait-Andritz
Winkle
Design

Feed
Rate
1/s

3.22
3.28
3.30
3.32

Feed
Solids
%

2.13
2.33
2.33
2.7

Polymer
Average Dose

g/kg

4.4
6.0
5.9
6.0

Average
Capture

%

96.6
94.7
95.6
90.0

Avg. Cake
Solids

%

19.34
23.33
21.50
24.00

Primary/
Secondary

Sludge

69/31
75/25
75/25
75/25

Four 2.2-m Winklepresses will be installed at Plant No. 1 by about December
1982 to dewater a digested blend of primary and air waste activated sludge. In
addition, ten 2.2-m Winklepresses began operation in June 1982 at Plant No. 2
dewatering digested primary sludge. Preliminary results indicate that a 30%
solids cake can be achieved at a polymer dosage of 3.5 to 4 g/kg (7 to 8
lb/ton) and that up to a 40% cake can be obtained at 6.5 g/kg (13 lb/ton)
polymer. By late 1982 a new pure oxygen activated sludge plant will be opera-
ting, and the belt presses will be used to dewater a blend of digested primary
and oxygen WAS. The belt presses at both plants will replace existing high G
and low G solid bowl centrifuges. It is currently planned that the belt
presses will be operated during the period from 10 pm to 12 noon four or five
days per week as required, to keep the power costs as low as possible during
the peak electrical demand period (8).

9.4 Irvine Ranch Water District (California)

During 1979 the Irvine Ranch Water District conducted a brief dewatering
equipment evaluation for the Michelson Water Reclamation Plant (9). At the
time of the evaluation, about 4,540 dry kg/d (5 tons/d) of aerobically
digested, centrifuge-dewatered sludge were being transported to a sanitary
landfill for disposal. The existing low speed Bird centrifuges were at that
time producing a 11-13% solids cake, with 95% solids capture and a polymer
cost of $44/dry Mg ($40/dry ton).

When the requirements for landfill disposal were raised to a minimum cake
solids of 15 percent, an equipment evaluation was undertaken. The cr i ter ia for

136



selecting new dewatering equipment were to produce a minimum of 15 percent
cake solids at substantially lower operating costs than were possible with the
existing centrifuges.

Four types of dewatering equipment were discussed as possible options for the
Michelson Plant: existing centrifuges; belt f i l ter presses; vacuum filters;
and filter presses. Vacuum filters were not evaluated in detail because of
their typical requirement for large quantities of lime and ferric chloride.
Filter presses were eliminated early from consideration because of their high
costs and requirements for lime and ferric chloride. This left belt filter
presses to be compared with the existing centrifuges.

A pilot test of a 1-m Winklepress on site proved that a belt press could
achieve a dewatered cake of 15 to 17 percent solids at a polymer cost of about
$33/Mg ($30/ton) and a capture of 94 to 95 percent. An economic evaluation
showed that leasing a 2-m belt press and operating an interim facility would
reduce the annual cost of operation from about $480,000 to about $280,000. In
addition, it was recommended that two belt f i l ter presses be purchased if the
leased unit operated satisfactorily for at least two months. Satisfactory
operation of the belt fi l ter press was obtained, and the existing centrifuge
building was modified by the addition of two 2.2-m Winklepresses.

9.5 Metropolitan Denver Sewage Disposal District No. 1 (Colorado)

The Metro Denver Sewage District currently operates a 7.5 cu m/s (172 mgd)
activated sludge plant. In 1979 the District completed an evaluation of three
types of sludge dewatering equipment: belt f i l ter presses, centrifuges and
vacuum filters (10). The study was undertaken because the District could not
process all the anaerobically digested sludge produced with six existing coil
spring vacuum fi l ters . At the time of the evaluation, the sludge disposal
option chosen for the treatment plant was an agricultural reuse system. An
alternate form of dewatering and disposal, however, was required on an interim
basis. The staff recommended that pilot-scale production models of centrifuges
and belt presses be brought to the District for on-site testing so the opera-
tional characteristics and costs could be evaluated and compared with the
vacuum f i l ters .

Two manufacturers of belt presses, the Parkson Corporation and the
Tait-Andritz Company, and two firms which manufacture centrifuges, the
Pennwalt-Sharples Corporation and Bird Machine Company, were invited to
demonstrate their pilot units at the District . The above companies were
selected primarily on their ability to provide equipment for evaluation prior
to January 1979. The pilot equipment was operated by the associated companies
under the supervision of the District 's Operations Control Specialist. The
average performance and costs of the belt press, centrifuge and vacuum filter
are compared in Table 9-4 (10).

137



TABLE 9 - 4

RESULTS AND OPERATING COSTS FROM FIELD TESTING
AT METROPOLITAN DENVER SEWAGE DISPOSAL DISTRICT NO. 1

Feed Sludge,
% TS
% VS
Alkalinity, mg/1

Chemical Conditioning
System

Cake Solids, % TS

Solids Recovery, %

Chemicals, $/Mg ($/ton)
Labor, $/Mg ($/ton)
Power, $/Mg ($/ton)
Water, $/Mg ($/ton)
Haul, $/Mg ($/ton)

TOTAL OPERATING COST,
$/Mg ($/ton)

Belt
Filter Press

3.1
62

5,200

FeCl3 &
Anionic
Polymer

17.2

90-95

48.14 (43.66)
6.48 (5.88)
0.28 (0.25)
2.01 (1.82)

26.79 (24.30)

83.70 (75.91)

Centrifuge

3.0
64

4,820

Cationic
Polymer

13.0

90-95

22.19 (20.13)
4.32 (3.92)
3.09 (2.80)
0.00 ( .00)

29.91 (27.13)

59.51 (53.98)

Vacuum Filter

3.1
62

5,180

Cationic
Polymer

9.5

75-80

54.12 (49.09)
6.48 (5.88)
1.59 (1.44)
0.36 (0.33)

40.68 (36.90)

103.24 (93.64)

Based upon fairly limited data it appears that the Sharpies high G centrifuge
produced either a drier cake or used somewhat less polymer than the Bird low G
centrifuge (11). The Sharpies PM 35,000 centrifuge was able to produce cake
solids contents of 10-11 percent with 8 lb/ton polymer, 11.5 - 12.5 percent
with 9 lb/ton polymer and at a 50 percent lower flow rate, 14-14.5 percent
solids with 12 lb/ton polymer. The Bird HB 2500 centrifuge was able to produce
cake solids contents of 10-11 percent with 9-12 lb/ton polymer and, at a 50
percent lower flow rate, 12.5 - 13.5 percent with 11-12 lb/ton polymer.

The chief difference between the belt press, the centrifuge, and the existing
vacuum fi l ter was the chemical conditioning. The sludge fed to the centrifuge
and vacuum fil ter was flocculated using a cationic polymer. In the belt press,
the use of the cationic polymer produced large, fluffy floes that squeezed out
the sides of the belt in the low pressure zone and squeezed into the belt mesh
in the high pressure area. This hydrophilic characteristic of the floe contri-
buted to wet cakes and poor solids recoveries. The Parkson Corporation had

138



\
\

tested successfully a ferric chloride-anionic polymer combination in their
laboratory. When this dual chemical system was applied to the pilot belt
press, there was a large improvement in cake solids (13 to 19%) and in solids
recoveries (85 to 93%). I t was also significant that the sludge loadings
increased 50% after switching to the dual conditioning.

As indicated, the centrifuge had the lowest overall operating cost. The belt
press, using the dual chemical system, had a high cost due to the use of
ferric chloride, which accounted for 80% of the chemical cost. Vacuum f i l t r a -
tion had the highest chemical cost. Based upon the field test results and
final evaluation, solid bowl centrifuges were selected as the recommended
method of dewatering. On August 18, 1981, Metro Denver received bids from two
low G manufacturers and one high G manufacturer to provide one large solid
bowl centrifuge to dewater an anaerobically digested blend (45 percent
primary: 55 percent oxygen WAS). The contract was awarded to KHD Huraboldt
Wedag to provide one S-6 low G centrifuge to dewater 32 1/s (500 gpm) to 16
percent solids or to thicken 47 1/s (750 gpm) to 6 percent sol ids. The centr i -
fuge has been installed and was operational by June 1982. Although the one
centrifuge can handle the total sludge flow, consideration is being given to
purchasing a second centrifuge for standby capacity and f lex ib i l i ty . Current
plans are to dispose of digested thickened sludge by land application or to
dewater sludge for possible composting when land is unavailable for applica-
tion of liquid sludge (12).

Two manufacturers of diaphragm f i l t e r presses also conducted laboratory or
bench-scale dewatering tests on the Metro Denver sludge, although at a later
date than the field-testing of vacuum f i l t e r s , belt presses and centrifuges.
Ingersoll Rand conducted laboratory-scale tes ts on April 20-21, 1981 on a
digested sludge which contained 3.0 percent total solids, 2.7 percent suspend-
ed solids, and 27.9 percent ash. The following resul ts were obtained (13):

Feed Cake Solids
Conditioning Chemicals Time Solids Loading Rate Solids Capture

30% Lime, 10% FeCl3 5 min 1.68 kg/sq m/hr
(0.34 lb/sq ft /hr) 37.9% 99.5%

30% Lime, 10% FeCl3 7 min 1.85 kg/sq m/hr
(0.38 lb/sq ft/hr) 33.4% 99.5%

30 lb/ton polymer,* 0.77 kg/sq m/hr
Pfizer X-99 (0.16 lb/sq ft/hr) 20.7%

*These results with polymer were considered unfavorable for pressure
f i l t ra t ion by Ingersoll Rand.

139



Envirex also conducted bench-scale diaphragm filter press tests, with the
following results obtained (14):

Conditioning Chemicals Feed Solids Cake Solids Solids Capture

15% Lime, 5% FeCl3

30% Lime, 10% FeCl3

5.8%
3.0%

34%
32%

99.8%
99.8%

9.6 Metropolitan Sanitary District of Greater Chicago

During 1976 the District completed two evaluations of mechanical dewatering
methods, one for the 9.6 cu m/s (220 mgd) Metro Chicago Calumet Sewage Treat-
ment Plant (15) and one for the 52.6 cu m/s (1200 mgd) Metro Chicago West-
Southwest Plant (16). Following dewatering the sludge was stored and dewatered
on land to greater than 30 percent solids before distribution to the general
public. Similar dewatering equipment was field-tested at both locations:

• Carter Belt Filter Press (Pilot Scale)
• Passavant Vac-U-Press (Full Scale)
• Komline Sanderson Vacuum Filter (Existing Full Scale)